
 

Approve Deny Signatures Date 

X  
 
 
William C. Mitchell, E.I.T. / Project Manager April 16, 2025 

X  
 
 
Mahbuba Iasmin, Ph.D., P.E. / Environmental Engineering Manager April 17, 2025 

 

Southwest Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0027626 

Facility Type Municipal APS ID 920819 

Major / Minor Major Authorization ID 1147112 

a 
Applicant and Facility Information 

a 

Applicant Name 
Kiski Valley Water Pollution Control 
Authority 

 
Facility Name Kiski Valley WPCA WWTP 

 

Applicant Address 1361 School Road   Facility Address 1361 School Road   

 Leechburg, PA 15656-4904   Leechburg, PA 15656-4904  
[...]
compliance with water quality standards and the effectiveness of LTCP implementation, was approved on March 28, 2025.  
The permittee shall implement the PCCM Plan during the term of this permit, and in accordance with LTCP Implementation 
Schedule, Part C.II.C.3. 
 
EPA-Administered Pretreatment Program Requirements 
 
The EPA Administers a National Pretreatment Program as a part of the National Pollutant Discharge Elimination System 
(NPDES) administration. The goal of the National Pretreatment Program is to prevent the introduction of pollutants to 
Publicly Owned Treatment Works (POTWs) that will interfere with the operation of the POTW, pass through the POTW 
untreated, thereby improving opportunities to recycle and reclaim municipal and industrial wastewaters and sludges. The 
general pretreatment regulations that require certain POTWs to establish a local pretreatment program can be found at 40 
CFR Part 403.8(a).  
 
Kiski Valley Water Pollution Control Authority is already enrolled in the pretreatment program so the Part C condition 
“Pretreatment Program Implementation” will again be included in the permit. The industrial users report on the 2016 
application include a metal finisher and a centralized waste treatment facility.  
 
Summary of Changes Since Last Permit Issuance 
 

• Ammonia-Nitrogen monitoring added 

• UV monitoring added 

• E. Coli monitoring added 

• Annual PFOA, PFOS, PFBS, and HFPO-DA monitoring added 

• Total copper and total zinc monitoring added based upon TMS 

• Total Antimony monitoring added, as sampling did not meet TQL 

• Toxaphene limit imposed, as sampling did not meet TQL 

• Concentration based effluent limits for total aluminum, total iron, and total manganese were imposed due to TMDL 

• TRC limit was removed because the facility no longer uses chlorine for disinfection 

• Revised Part C, Combined Sewer Overflow, language revised 

• Revised Part C, Whole Effluent Toxicity, language revised (annual Chronic WET testing required, and updates were 
made to the Dilution Series & TIWC)  
 

Sludge use and disposal description and location(s):  Seneca Landfill, Harmony, PA (Permit #10043) 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-



NPDES Permit Fact Sheet NPDES Permit No. PA0027626 
Kiski Valley WPCA WWTP  
 
 

3 

Summary of Review 

day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0027626 
Kiski Valley WPCA WWTP  
 
 

4 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 7.0  

 Latitude 40º 36' 34.00"  Longitude -79º 35' 3.00"  

 Quad Name Vandergrift  Quad Code 1409  

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters Kiskiminetas River (WWF)  Stream Code 42816  

 NHD Com ID 125290753  RMI 9.35  

 Drainage Area 1850  Yield (cfs/mi2) 0.08054  

 Q7-10 Flow (cfs) 149  Q7-10 Basis USGS StreamStats  

 Elevation (ft)  770  Slope (ft/ft) 0.00275  

 Watershed No. 18-B  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use NONE  Exceptions to Criteria NONE  

 Assessment Status Impaired  

 Cause(s) of Impairment METALS, TOTAL SUSPENDED SOLIDS (TSS)  

 Source(s) of Impairment ACID MINE DRAINAGE, ACID MINE DRAINAGE  

 TMDL Status Final  Name 
Kiskiminetas-Conemaugh River 
Watersheds TMDL  

 

 Background/Ambient Data Data Source  

 pH (SU)               

 Temperature (°F)               

 Hardness (mg/L)               

 Other:               

    

 Nearest Downstream Public Water Supply Intake Buffalo Township Municipal Authority - Freeport  

 PWS Waters Allegheny River   Flow at Intake (cfs) 2,390  

 PWS RMI 29.4  Distance from Outfall (mi) 10.1  

 
Changes Since Last Permit Issuance: UV was installed to replace chlorine for disinfection.   
 
Other Comments:  
 
Kiskiminetas-Conemaugh River Watershed TMDL 
 
A TMDL for the Kiskiminetas-Conemaugh River Watershed ("Kiski-Conemaugh TMDL") was completed on January 29, 
2010, for the control of acid mine drainage pollutants:  aluminum, iron, manganese, sediment and pH.  In accordance with 
40 CFR § 122.44(d)(1)(vii)(B), when developing WQBELs, the permitting authority shall ensure that effluent limits developed 
to protect a narrative water quality criterion, a numeric water quality criterion, or both, are consistent with the assumptions 
and requirements of any available wasteload allocation (WLA) for the discharge prepared by the State and approved by 
EPA pursuant to 40 CFR § 130.7.  The Kiski Valley WPCA WWTP was assigned WLAs for aluminum, iron, and manganese 
by the Kiski-Conemaugh TMDL.  Therefore, pursuant to § 122.44(d)(1)(vii)(B), WQBELs will be imposed at Outfall 001.  Only 
aluminum, iron, and manganese WQBELs are imposed because the TMDL does not establish WLAs for sediment or 
pH.  The TMDL used a surrogate approach for both of those constituents by which reductions of in-stream concentrations 
of aluminum, iron, and manganese would result in acceptable reductions of sediment and mitigation of acidic pH. 
 
The TMDL’s allocated concentrations for aluminum, iron, and manganese are equivalent to the most stringent water quality 
criteria for those pollutants and those criteria will be imposed as end-of-pipe limits at Outfall 001.  The methods used to 



NPDES Permit Fact Sheet NPDES Permit No. PA0027626 
Kiski Valley WPCA WWTP  
 
 

5 

implement water quality criteria are described in 25 Pa. Code §§ 96.3 and 96.4.  Also, DEP’s Water Quality Toxics 
Management Strategy (Doc. No. 361-2000-003) addresses design conditions in detail (Table 1 in that document), including 
the appropriate durations to assign to water quality criteria.  The design duration for Criteria Maximum Concentration (CMC) 
criteria is 1 hour (acute).  The design duration for Criteria Continuous Concentration (CCC) criteria is 4 days (chronic).  The 
design duration for Threshold Human Health (THH) criteria is 30 days (chronic).  The design duration for Cancer Risk Level 
(CRL) criteria is 70 years (chronic).   
 
The 750 µg/L aluminum criterion in 25 Pa. Code § 93.8c is a CMC (acute) criterion.  Therefore, 750 µg/L is imposed as a 
maximum daily limit.  There is no CCC criterion for aluminum necessitating the imposition of a more stringent average 
monthly limit.  Imposing 750 µg/L as both a maximum daily and average monthly limit is protective of water quality uses. 
 
The 1.5 mg/L iron criterion is given as a 30-day average in 25 Pa. Code § 93.7(a).  Therefore, 1.5 mg/L is imposed as an 
average monthly limit and the maximum daily effluent limit is calculated using a multiplier of two times the average monthly 
limit based on DEP’s Technical Guidance for the Development and Specification of Effluent Limitations and Other Permit 
Conditions in NPDES Permits (Doc. No. 362-0400-001, Chapter 3, pp. 15 – 16). 
 
The 1 mg/L potable water supply criterion for manganese in 25 Pa. Code § 93.7(a) is a human health criterion (chronic).  Per 
Table 1 of the Water Quality Toxics Management Strategy, the duration for a THH criterion is 30 days.  Therefore, an 
average monthly effluent limit of 1 mg/L is imposed, and the maximum daily effluent limit is calculated using a multiplier of 
two times the average monthly limit consistent with the technical guidance cited above for iron. 
 
Since the allocated concentrations are equivalent to water quality criteria, the Kiski Valley WPCA WWTP’s compliance with 
concentration limits for aluminum, iron, and manganese will not result in excursions above water quality criteria and the 
permit will be consistent with the TMDL’s WLAs.  Consequently, the TMDL’s load limits are not required.  The TMDL’s WLAs 
and the applicable WQBELs are summarized in the table below. 

 
TMDL Effluent Limits for Outfall 001 

 

Pollutant 
Average Monthly 

(mg/L) 
Maximum Daily 

(mg/L) 

Aluminum, Total 0.75 0.75 

Iron, Total 1.5 3.0 

Manganese, Total 1.0 2.0 

 
Effluent concentrations (as reported in the renewal application) for aluminum, iron and manganese were significantly less 
than the proposed WQBELs found in the table above.  As a result, no schedule of compliance is needed and the new 
TMDL WQBELs will take effect upon permit issuance. 
 

 

 

 

 

 

 

 

 

  



NPDES Permit Fact Sheet NPDES Permit No. PA0027626 
Kiski Valley WPCA WWTP  
 
 

6 

Treatment Facility Summary 

a 

Treatment Facility Name: Kiski Valley WPCA WWTP 
 

WQM Permit No. Issuance Date Purpose 

6571418 A-8 May 15, 2023 Proposal to convert existing abandoned aeration tanks into sludge 
digestion tanks, install new blowers and air diffusers into the existing 
sludge digestion tanks, construction of a new belt filter press building, 
and installation of a new belt filter press. 

6571417 A-7 10/25/2021 Modification of existing facilities including: removal of existing 
manually-cleaned bar screen and drainage rack, installation of 
mechanical bar screen, installation of a washer-compactor, 
installation of ultrasonic flow meter associated with the mechanical 
bar screen, and installation of grating. 

6571417 A-6 4/8/2019 Modification of the existing Wean United Pump Station including: 
installation of a new 80 KW generator, installation of three new 2780 
gpm raw sewage pumps, installation of new floor grating and a pump 
station roof, installation of a new heating and ventilation system, 
installation of new gate valves, check valves, and vacuum air release 
valves.  

6571417 A-5 8/20/2012 Plant expansion for a hydraulic capacity of 7.0 MGD, peak 
instantaneous flow of 31.0 MGD, and a design organic capacity of 
11,700 lbs/day. 4 SBR tanks were installed. The STP was converted 
from chlorine disinfection to UV disinfection. 

6571417 A-4 11/5/2004 Modification and upgrade of the existing Beaver Run, East 
Vandergrift, Elder Run, Guffy Run, Leechburg Bridge, Penn Run, and 
Vandergrift pump stations. Modification of the existing sludge press 
at the STP. 

6571417 A-3 3/15/2002 Modification to the existing STP including: new grit removal system, 
new comminutor, new influent VFD pump motors, new odor 
control/chemical scrubber system, new chemical storage building, 
new covers for the aerobic digester, new cover for the sludge 
thickener, new chlorine contact tank baffles, new piping, slide gates, 
and accessories.  

 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary SBRs UV 7.0 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

7.0 11,700 Not Overloaded Aerobic Digestion 

Dewatered and 
disposed in a 

landfill 

 
Changes Since Last Permit Issuance: NONE 
 
Other Comments: NONE 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027626 
Kiski Valley WPCA WWTP 

 

7 

Compliance History 

 
Operations Compliance Check Summary Report 

Facility:  KISKI VLY WPCA STP 

 

NPDES Permit No.:  PA0027626 
 
Compliance Review Period:  3/1/20-3/3/25 

Inspection Summary:  

INSPECTED 
DATE INSP TYPE AGENCY 

INSPECTION 
RESULT DESC INSPECTION COMMENT 

03/20/2024 Combined Sewer 
Overflow-Non-
Sampling 

PA Dept of 
Environmental 
Protection 

No Violations Noted   

06/07/2023 Compliance 
Evaluation 

PA Dept of 
Environmental 
Protection 

No Violations Noted DISCHARGE MONITORING 
REPORT (“DMR”) REVIEW 
(Jan. 2021 - Dec. 2022) 

05/14/2021 Compliance 
Evaluation 

PA Dept of 
Environmental 
Protection 

No Violations Noted   

05/14/2021 Administrative/File 
Review 

PA Dept of 
Environmental 
Protection 

No Violations Noted CSO/DMR SUPPLEMENTAL 
REPORTS REVIEW (January 
2020 – December 2020): 
• eDMRs are consistently 
submitted on-time and complete.  
The CSO Supplemental Reports 
are attached to the eDMR 
submittals. 
• According to the Department’s 
records, the permittee began 
utilizing the eDMR system with 
the ~November 2014 DMR 
submittal. 

05/14/2021 Combined Sewer 
Overflow-Non-
Sampling 

PA Dept of 
Environmental 
Protection 

No Violations Noted   



NPDES Permit Fact Sheet NPDES Permit No. PA0027626 
Kiski Valley WPCA WWTP 

 

8 

05/14/2021 Administrative/File 
Review 

PA Dept of 
Environmental 
Protection 

No Violations Noted DISCHARGE MONITORING 
REPORT (“DMR”) REVIEW 
(January 2019 – December 
2020): 
• eDMRs are consistently 
submitted on-time and complete 
with the Non-Compliance, 
Biosolids, and CSO 
Supplemental Reports attached. 
• The eDMR review for the 
indicated period revealed two 
instantaneous maximum effluent 
exceedance; one during July 
2020 and one during August 
2020. 
• The eDMR review for the 
indicated period revealed zero 
reported unauthorized 
discharge(s). 
• The eDMR review for the 
indicated period revealed zero 
reported other non-
compliance(s). 
• According to the Department’s 
records, the permittee began 
utilizing the eDMR system with 
the ~November 2014 DMR 
submittal. 

 

Violation Summary: 

No violations noted during review period 

Open Violations by Client ID: 

No open violations for Client ID 42731 

Enforcement Summary: 

No enforcements executed during review period 

Effluent Violation Summary: 

MON PD PARAMETER 
REPORTED 

VALUE 
PERMIT 

LIMIT UNIT STAT_BASE_CODE 

Sep-24 Fecal Coliform 2420 1000 CFU/100 ml Instantaneous Maximum 

Aug-24 Fecal Coliform 1414 1000 CFU/100 ml Instantaneous Maximum 

Jul-24 Fecal Coliform 2420 1000 CFU/100 ml Instantaneous Maximum 

Aug-22 Fecal Coliform 2420 1000 CFU/100 ml Instantaneous Maximum 

Aug-20 Fecal Coliform 1733 1000 CFU/100 ml Instantaneous Maximum 

Jul-20 Fecal Coliform 2420 1000 CFU/100 ml Instantaneous Maximum 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027626 
Kiski Valley WPCA WWTP 

 

9 

Compliance Status:   Facility is generally in compliance with no open violations or pending enforcements.    

Completed by:  Amanda Illar     

Completed date:  3/3/25 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027626 
Kiski Valley WPCA WWTP 

 

10 

Compliance History 

 

 
DMR Data for Outfall 001 (from March 1, 2024 to February 28, 2025) 

 
Parameter FEB-25 JAN-25 DEC-24 NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 MAR-24 

             Flow (MGD) 
Average Monthly 

5.70682
4 

2.95277
3 

3.28300
1 

2.83308
4 

2.20516
6 

2.26563
5 

3.06395
9 

2.55115
0 

2.51651
0 

4.75833
5 

15.2612
10 

4.30395
3 

Flow (MGD) 
Daily Maximum 

17.9380
19 

9.57215
1 

6.55308
3 

5.57763
6 

4.27802
3 

3.53496
6 

9.34810
1 

6.66221
8 

4.49111
2 

8.67013
9 

26.3104
08 

13.1186
73 

pH (S.U.) 
Minimum 6.61 6.37 6.51 6.56 6.64 6.63 6.56 6.73 6.67 6.47 6.64 6.60 

pH (S.U.) 
Maximum 7.17 7.44 7.11 7.14 7.50 7.31 7.21 7.23 7.23 7.32 7.51 7.34 

TRC (mg/L) 
Average Monthly 0.01 0.01 0.02 0.02 0.03 0.02 0.01 0.01 0.02 0.01 0.02 0.02 

TRC (mg/L) 
Instantaneous 
Maximum 0.04 0.03 0.05 0.05 0.07 0.04 0.04 0.03 0.05 0.05 0.05 0.06 

CBOD5 (lbs/day) 
Average Monthly 151.4 74.3 95.3 73.9 82.1 72.1 77.1 69.7 65.8 122.4 580.3 148.8 

CBOD5 (lbs/day) 
Weekly Average 176.4 127.4 115.6 97.4 158.4 128.4 124.7 105.8 75.1 174.0 977.0 297.6 

CBOD5 (mg/L) 
Average Monthly 3.2 3.0 3.5 3.1 4.2 3.7 3.0 3.2 3.1 3.1 4.4 3.9 

CBOD5 (mg/L) 